

Unidrox®  
Prulifloxacin Tablets



### Product Name

Generic name: Prulifloxacin Tablets

Trade name: Unidrox®

### Indication

For the treatment of following infections caused by staphylococcus aureus (methicillin-sensitive isolates only), staphylococcus epidermidis (methicillin-sensitive isolates only), streptococcus pneumoniae, streptococcus pyogenes, escherichia coli, haemophilus influenzae, pneumococcus, moraxella catarrhalis, proteus mirabilis, proteus vulgaris, pseudomonas aeruginosa sensitive to the active subject of prulifloxacin (ulifloxacin):

- 1.Acute uncomplicated infection of lower urinary tract (simple cystitis),
- 2.Complicated lower urinary tract infections,
- 3.Acute exacerbations of chronic bronchitis,
- 4.Acute bacterial rhinosinusitis

Serious adverse effect has been reported due to the use of fluoroquinolones (including prulifloxacin tablets). In some patients, acute uncomplicated lower urinary tract infection (simple cystitis)/acute exacerbation of chronic bronchitis/acute bacterial sinusitis are self-limiting, and prulifloxacin tablets should be used only when there is no other therapeutic drug treatment.

Acute bacterial sinusitis should be properly diagnosed according to relevant national or local guidelines for the management of respiratory infections. For the treatment of bacterial sinusitis, this product should only be used in patients with symptoms lasting less than 4 weeks.

Local antibiotic susceptibility should be considered in the management of patients with infectious diseases.

### Dosage and administration

This product should be consumed whole and should not be taken with milk or dairy products.

This product is for adults only, the recommended dosage is as follows:

- Acute uncomplicated infection of lower urinary tract (simple cystitis): 600 mg (one tablet), only once.
- Complicated lower urinary tract infections: 600 mg (one tablet) once a day, for a maximum of 10 days.
- Acute exacerbations of chronic bronchitis: 600 mg (one tablet) once a day, for a maximum of 10 days.

- Acute bacterial rhinosinusitis: 600mg (one tablet) once a day, for a maximum of 10 days.

The duration of treatment for complicated lower urinary tract infections and acute exacerbations of chronic bronchitis depends on the severity of the disease and the patient's clinical response. Treatment must be continued for at least 48-72 hours after relief of symptoms or recovery.

**Package**

600mg/tablet, aluminum blister, 5 tablets/box